Place items in Parts List to send to Mike's Cycle KTM for pricing and availability.
Numbers shown are quanties used per assembly. Enter the quanties needed for repair.

ORDER
QTY
REF.
NO.
  PART NO.   SWIMGARM MONOSHOCK
  DESCRIPTION
 50SX
REQ
1   03189D02   MONOSHOCK 50 SX 1
3   0125100003   WASHER DIN0125-A10,5 4
4   0982100003   SELF LOCK.NUT DIN0982-M10 HIGH 2
5   45104030444   SWINGARM CPLEFT HAND SEN 1
6   46004030070   SPACER BUSHING 20X26X30X9,7 2
7   0770160021   O-RING 16,00X2,00 VITON 2
8   45103014144   SWING ARM BOLT CPLEFT HAND 1
10   45104066000   CHAIN SLID. GUARD FRO. MINI 1
11   0931100453   HH SCREW DIN0931-M10X45 2
14   45010083000   CHAIN ADJUSTER 2
15   45010083060   SUPPORTING BRACKET 2
16   0985080003   SELF LOCKING NUT DIN0985-M 8 2
17   0991060203   FLAT H.SCREW DIN7991-M6X20 8.8 1
19   45004010090   HOOK WRENCH 50 SXR 1
20   55003139900   BLIND RIVET THREAD M6 STE. 4MM 1
23   45004070000   CHAIN GUIDE REAR 1
24   45104170000   BRACKET FOR CHAIN GUARD 1
25   0025050126   HH COLLAR SCREW M5X12 1
26   0025050306   HH COLLAR SCREW M5X30 2
28   0985050003   SELF LOCKING NUT DIN0985-M 5 3
31   54603097000   NEEDLE BUSH HK 2016 2
32   45104032000   BEARING SLEEVE 1
33   0934120103   HEXAGON NUT DIN0934-M12X1 1
34   45113053000   BRACKET FOR SPRING 1
35   54611076100   RETAIN.CLAMP FOR BRAKE HOSE 2
36   0025050126   HH COLLAR SCREW M5X12 2
  Powered by HLSM

 
Copyright 2020 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 12.15.12